PARTS LIST --- 0381, 381, 382, 383

INDEX CATALOG PART NAME NO.
NO. REQ’D
11 267940011 Right Hand Housing Assembly 1
1/2 * R. H. Housing Cap 1
1/3 * Pin 1
1/4 * Cotter Pin 3/32 x 5/8 1
2 767490101 Left Hand Housing 1
3 767170102 Rocking Box 1
4 767170103 Box 4
5 767210104 Cam 1
6 767210105 Cam Handle 1
7 767650175 Adjusting Screw 4
8 601012173 HHC Screw 3/8-16 x 3/4 2
9 230700008 Hand Crank Assembly 1
9/1 767460096 Crank 1
9/2 640356309 Handle 1
9/3 767210097 Crank Stale 1
9/4 621012132 Socket Set Screw 5/16<18%-7/8 1
10 767380108 Roll Gear (10851) 2
11 767380109 Compensating Gear (10852) 2
12 767680111 Upper Compensating Gear Stud 1
13 767680112 Lower Compensating Gear Stud 1
14 767160113 Rocking-Box.Pin 1
15 767030114 Lifting Lever 1
16 767220115 Front Cover Plate 1
17 767220116 Rear Cover Plate 1
18 767630117 Lower Roll Spacer 2
19 267990001 Locking Handle 1
20 * Pin 1
21 * Locking Handle Screw 1
22 600134001 1/8 straight Alemite Fitting 2
23 767630080 Upper Roll - 0381 1
23 767630079 Upper Roll - 381 1
23 767630081 Upper Roll - 382 1
23 767630070 Upper Roll - 383 1
24 767630083 Lower Roll - 0381 1
24 767630082 Lower Roll - 381 1
24 767630084 Lower Roll - 382 1
24 767630071 Lower Roll - 383 1
25 767630086 Rear Roll - 0381 1
25 767630085 Rear Roll - 381 1
25 767630087 Rear Roll - 382 1
25 767630072 Rear Roll - 383 1

* Not Sold Separately - Part Of An Assembly

H. WEISS MACHINERY & SUPPLY

PHONE: (718) 605-0395



PARTS LIST --- 0381, 381, 382, 383

NNe—

INDEX CATALOG PART NAME NO.
NO. REQ’'D
26 767060089 Machine Base Assembly - 0381 1
26 767060088 Machine Base Assembly - 381 1
26 767060090 Machine Base Assembly - 382 1
26 767060073 Machine Base Assembly - 383 1
27 767030092 Cam Rod - 0381 1
27 767030091 Cam Rod - 381 1
27 767030093 Cam Rod - 382 1
27 767030074 Cam Rod - 383 1
28 621012126 Socket Set Screw 5/16-18 x 3/8 2
29 767260110 Collar 2
30 600073513 Cotter Pin 3/32 x 5/8** 1
31 600073514 Cotter Pin 3/32 x 3/4 1
32 600073527 Cotter Pin 1/8 x 1 2
33 600123909 #9 Woodruff Key 2
34 649023007 Check Nut 1/2-13** 1
35 649023006 Check Nut 7/16-14 2
36 678033104 Washer 5/16 1
37 678033106 Washer 7/16 1
38 678033107 Standard Washer, 1/2 4
39 621012170 Socket Set Screw 3/8-16 x 1/2 2
40 615012130 Button Head Screw 5/16-18 x 5/8 5
41 601012271 Hex Head Cap Screw 1/2-13 x 1 2
42 601012275 Hex Head Cap Screw 1/2-13 x1 1/2 2

** Included in 267990001 Assembly

When ordering replacement parts, give model, letter, and serial number shown on machine
nameplate, and part description shown on parts list.

We disclaim any responsibility whatsoever to the customer or to any person for injury to person, or dam-
age to or loss of property or value, caused by any product which has been subjected to misuse, negli-
gence or accident; or misapplied; or modified or repaired by unauthorized persons; or improperly in-
stalled. We shall in no event be liable for any consequential damage, loss or expense arising from the
use of, or inability to use our product.

H. WEISS MACHINERY & SUPPLY

PHONE: (718) 605-0395



PARTS IDENTIFICATION CHART - SLIP ROLL FORMERS 0381, 381, 382, 383

b
A\

\
"\
\
\
\
©
¥

N
-~

lsl.!

/
/
-
/ /
/
%
\ e
. \ - i—“_
\
\ <-

CAUTION
NAMEPLATE

H. WEISS MACHINERY & SUPPLY PHONE: (718) 605-0395





